RESEARCH ABSTRACTS

Dalhousie Research Day
Winning Abstracts

Each year, the Dalhousie Medical School holds a medical research competition where students present work e

ither as

1 The 1 Ing FAC > > presentations judged to be the best in 1997 in both the
a poster or an oral presentation. The following abstracts are from the presentations judy e

oral and poster categories.
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ORAL PRESENTATIONS

First Place
Non-compensated, Informal Caregivers for
Community Acquired Pneumonia

Daria Manos', BA, MD '00 and Tom Marrie’, MD. FRCPC

' Faculty of Medicine, Dalhousie University, Halifax, Nova
Scotia

- Department of Medicine, Division of Infectious Diseases.
QE Il Health Sciences Centre

Background: Although there is a vast amount of re-
search on informal caregivers, the studies are overw helmingly
focused on caregivers of patients who are chronically ill. Itis
unclear whether the findings of this research can be trans-
ferred to caregivers of patients with acute diseases.

Objectives: (1) to describe caregivers and their im-
portance in the management of patients diagnosed with com-
munity acquired pneumonia (CAP): (2) to identify predictors
of the presence of a caregiver for patients with CAP; and (3)
to determine the effects of caregiving on the daily life of the
caregiver.

Setting: Four university teaching hospitals and one
clinical site with an health maintenance organisation.

Subjects: 712 consecutive patients diagnosed with
pneumonia and at low risk for mortality; 191 non-compen-

sated, informal caregivers for these patients.

Design: Prospective observational study (patients) and
structured prospective interviews (caregivers) at 7, 30 and 90
days post patient pneumonia diagnosis.

Measurements: Demographics (patients and caregiy-
€rs), patient outcomes and assistance provided to the patient,
functional disability resulting from caregiving and attitudes
toward the caregiving role.

Results: 30.3% of patients received caregiver assisl-
ance during the 90 day post-diagnosis study period. Patients
who were female, married. younger, treated on an inpatient

t higher risk stratum (within low risk) were more
d caregiver (all p < 0.05). The mean age of the
caregivers was 44 years and caregivers were more likely to be
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female (61.2%), employed (55.1%) and the spouse of the pa-
tient (57.5%). Caregivers spent a mean of 9.3 hours a week
on caregiving activities specific to the pneumonia illness. In-
patients received more types of assistance and more hours of
assistance than did outpatients. 67.9% of employed caregiy-
ers experienced at least moderate employment interference
as aresultof caregiving. Caregivers admitted mild functional
impairment and mild agreement with negative attitudes to-
ward caregiving. Level of activity restriction was closely cor-
related with negative attitude scale (R-squared = 978).
Conclusions: A large proportion of low risk patients
with CAP identity caregivers during their episode of illness,
These caregivers provide considerable assistance and endure

life interference as a result of caregiving activities.

Daria Manos is a third year medical student at Dal-
housie University. She came to Dalhousie after finishing her
BA at McGill. While there, she completed McGill's liberal
arts program "Humanistic Studies” and was the first stiudent
at McGill to graduate with a minor In science for arts stu-
dents. She also completed a second minor in social studies of
medicine. Her research attention is currently focused on
Emergency Department triage systems

Second Place

Increased Expression of Basic Fibroblast
Growth Factor (bFGF) in the Neonatal Brain
Following Glutamate Induced Neurotoxicity

Janet MaclIntyre', MD '00, and Michael Wilkinson,” MD, PhD

'Faculty of Medicine, Dalhousie University, Halifax, Nova
Scotia

‘Department of Obstetrics and Gynaecology and Clinical In-
vestigation Unit, INK-Grace Health Centre

Glutamate, an excitatory neurotransmitter. is emerg
ing as one of the key factors involved in sexual maturation
Treatment of neonatal rats with glutamate has been shown to
induce precocious puberty by an unknown mechanism. Smyth
and Wilkinson (1994) demonstrated that a single treatment of
GLU (monosodium glutamate) shortly after birth, or trea

DAL MED jOU RNALVOL. 26 NO. 2

a8




To brighten ,, '

the lives

of depressed

patients -
v Youcan .. ¥

-~ give them what’s
% most common, or...




.f:/What

"" L foe |

v . - . g 3 ?‘vi". '
WYETH-AY ERST ™o =
. ; [raac) |
CANANA INC S
Warniroal ¢ corraieden
FaR I

Product Monograph available on request  WEFX21-CA-JA




A new day has dawned in the
freatment of depression

Introducing
Lffexor XR

* Effective for milg, moderate and
severe depression '

* Better remission rates than fluoxetine
ar week 8'" and paroxetine at week
8 in comparative studies?

* Effective for symptoms of associated
anxiety in depressed patients®’

* Generally well tolerated'

* Low potential for drug-drug
interactions in vitro and in Vivo'®

* Efficacy combined with value in
a once-daily formulationt' to help
maximize compliance

Depressed patients who are currently being
treated at a therapeutic dose with | fexor b.i.c
may be switched to Effexor XR once-dailv at

the nearest equivalent dose (mg/day)

NEW ONCE-DAILY ’
EFFE.{OR »
EFFE X L

S EoToN— MAKE IT YOUR FIRST CHOICE

REUPTAKE
INHIBITOR

FOR EFFECTIVENESS
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Drug Abuse and Dependence
Physical and Psychological Dependence
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While EFFEXDR/EFFEXOR® XIR hove: not been systemanicolly shuded in ciruonl igis for e pokrtiol br obuss, 1hes 'wos no ind-
Cafion of drug-seeking behavior in he cinicol Ials. However 15 inal possibie 1o precic! on e bosis of pramrkeling Epeience
Te edend 1o which o CNS aciive drug wil be misused, dnvered and'or abused once maneed. Consequenty. physioons should
Mwnmmnmdm@mwm-mamm,-m.m Tem ko sgns of mesuse of atuse of
venigiaxing (@9, development of folerance, incremmentofion of dose crug-seekang behovior)

ADVERSE REACTIONS
Commonly Observed Adverse Reactions
The most commony observed ocherss evenls associoled wil he use of EFFEXDR* ond EFFENOR®IR (inoaencs of 5% or greok)
ond nol seen of on aquivalen! incidence among rected patents (1 ¢, incdence for EFFEXOR™EFFEXDR" )R of least Mace
Tt kv plocebo). denived from e 2% incidencs Toble 2, were

EFFEXOR* . asthenia, swegting, nousen, constipafion, onoredg, vomiling, somnolence, dry mouth, dZziness, NevIUSTESS,
Oruialy. remox, burred vision, ond abnormal sfoculaion/omasm and imposence in men

EFFEXDR® XR: obnormal dreoms, onorexio dizziness. dry mouth, nOUSeD. nenousness. somnolency, sweating. ond Wamor
0= well 05 obnormal ejaculation/orgasm in men

Adverse Reactions Associated with Discontinuation of Treatment

Ninleen peroent (537/2807) of EFFEXOR® ond 12% (B&/705) of EFFEXOR® XR-Tecied ponents in Prose B ond [ depression
Shdles dsconfinud Fealment due 1o on odverse reoction. The mone common events (2 1 %) associied wih dsconinus®on of

Irecimeni ond wm-;db be mm[:n?lu::’? evenis ossociled with dropoul of 0 ke opprocimalely Mice or grecler i
,._: A compored o ploceb;
TABLE1:  ADVERSE REACTIONS ASSOCIATED WITH DISCONTINUATION OF TREATMENT
EFFEXDR* Plocebo EFFEXOR* XR Phocabo
(n = 2887) (n = 8089) (n=T0%) _ (n=285)
Chs
Somnolence 3%
nsomnig 3%
Duziness 3%
Nervousness g @
e 3
%
Gastointestinal
Noussg 5% 4%
Moo 1% 1%
Abromal €
ol Jacukation
Heodoche L] e
Asthenio @
Sweaing -

L Swedg =0
" parenioges based on he number of imos

¥ grecker i 1% buf 0chve g ok nol Ace ol K plocebn
Less o 1%

@ 1% or preckr

In Controlled Trigs

The
foble ¥ tows (Tobke 2) sruamercies averss
o1 1 o plocetn o, ormeng venickanne o

@vris Bl cooumed of on incidencs of 7% o mem e wars mom beguend

i
fwi‘i" paerts paricipoied in 4- b B sk plocebo-conbfied ik in which doses i 1w forge of 75 1o 175 rrgf oy wee

I
i::mﬂ'm pofients porepond In B b )7 wesk pocaba conuled Iricks i which doses: in e 1onge of 75 % 225 mg/ ooy
ihwbd" mmmmmumﬁmlmmﬁuﬂﬂi“"‘m

wmmmmmhmluxmummnmmnuwmm athared bom ofter
:'xdwwmuumuwm.mmm uses ol nvestioniers. The figums lor EFFEXDE® 15
bmbnmnvmuwwmmumuhmmmammmmm

Mmmnhmm
TABLE 2: TREATMENT-EMERGENT ADVERSE EXPERIENCE INCIDENCE IN PLACEBO-
mmmcmmmwmm'
EFFELOR Placibo EFFEXOR IR Placeto
(n=1033) (n = 809) (= 387) (m = 205)
it
o Tom
Rody es o whole
Headoche 2% 1]
Astenc) 12 [] 'e 7
Inieclon (] ] '
(s 3
Card iovaseuior
Vimodicson ] 3 4 2
Inersosed tiood 2 4
_— .
Wv 12 3
Feomhy 3 2 l_‘ :
Gosromestisgl
Nouseo n 11 Ell 12
Conapoion 15 T B 5
Arereain 1 2 B 4
Diarhoso E ; ' [
Vomeng ] 2
Dyipepso g 4 ' e
Figudence 3 2 i 3
Weoht L]
: o -
Nerrous
;rrmm g 19 17 8
1 12 B
Deziness 19 7 ?{I 9
Insomeio 18 10 17 1
Hervousress Ies € 10 ]
oo 5 z s ?
Aorormal Orearrs g 3 7 2
Poresteso g 3
Libado decresed 2 3
2=, : :
Prorygis ' ] 1
o 3 3 y
B@mm (] 2 ]
perversion 2 .
Aorommod snoulolin fomosm 12 16
Impalncs B ¢
- ) 3
Lnnary squency k |
Lnngion impaned 2
J E-mwwuﬂu et wilh EFFEXOR"/ EFFEXOR" XR ore included, ond o roundisd! 1o he neores! %
Everts lon which (e EFFEXDR™, )R inocence was: equal 10 of less Thon plooeto ore nof st 0 e il Dul inciuded
e lollowing: abdominal pain, aocidentol inury, anuefy ook pon bronchils. Bared, dySTenotoen” Oyspepsia, fy
syndrome, headoche, infecion, pain, popfcton. finis ond srusis
Ireveres lees hon 2%
L] murnmn bull octve drug ncidence less hon inodence o plocsto
€ Incacence 2% of
incacend bosed on number of moke potes
! Wncadence bosed on nurmber of Eemole piterts
Dose Dependency of Adverse Events

A componsan of pdvense svenl s In @ foed-dose sudy companng EFFEXDR® Toblels 75, 725 and 375 mgyaoy wih ploceto
reveckd o dose for g0 of e mom common advarse everts. ossocoied wih EFFEXDR use. ( hown 1 e ke
it iofiows (Toble 3). The rule bor Incling events wos bo anumerais hose ot conred of on incdence of 5% or mom b o leos
wdﬁmmmhmmmmmawwnm-mmauw;rm‘m)?gm:
Tests for polenbl doss moonshins lor hess events (Cootvon. Amiogs Teet wilh @ crifenion of emdl 2-sded p-value < 0.05)
: ) use-dapendency

Suggesked o hmMMnmmwmmwammwm
dUziess, SOTIOMNCE, BETOL YOWNING, Sweoting. ond abnommol sucukaion
TABLE 3: TREATMENT-EMERGENT ADVERSE EXPERIENCE INCIDENCE IN A DOSE COMPARISON TRIAL
Syvem EFFEXOR® Tableds (mg/day)
Prafemed Tam Ploceba ™ 125 s
(n=92) (n = 89) (n=89) =58
Body o3 ¢ Whole
Abdominal pan 13% 4% 27% 80%
Asthero 3% 169% 146% 14 8%
Chits 1.1% 22% 55% BA%
Inkcion 27% 22% S5E6% 23%
Cardiovoscuiar )
Hyperension 1% 11% 229 45%
Wosodiioiion 00% 45% 55% N
e g.ﬂ rd?i- !3?: I?gr;
Dyspeprsa ¥ ) 6T B 5%
Nouseg 141% 2% B7% 80%
Vomaing 1L1% 19% A% 65%
Hervous
Agiafion 0% L% 2% 45%
Aruely 43% 1% 45% 13%
Dizriness 43% 191% 5% bt 3
Insomnia 98% 225% 0% 136%
Libido decraosed LI% 27% 11% 5T
Nervousness 43% 21 3% 135% 125%
Somnolence 3% 160% 180% %%
Tremor 00% 1% 2% 10.2%
Yown 00% 45% 56% a0%
SKn and Appendoges
Sweing 54% 87% 124% 193%
Special Senses
Abnommoilty of aocomimodation 00% 2% 9% 56%
Systiem
Atronmol sooucionionosT 0% 5% 12% 125%
Impoknce (1 5E% 2\% 1%
(nurmber of men) (n=83) (n=52) (=48 {n="56)




hmnm-"ﬂlm"-m v @ week perod. ond EFFEXDR® XR oopsules over 0 17 wesk perod. e
wE w0y Of acption 1 same adverw svers @ conirued ey (6§ G2Ines ond noused) Duf et o e ek
(8.4 abroemol soocion and oy mouh)

Vital Sign

Tt wih EFFEX0R" Totuets (v over Of dose QrOUES] 0 SN OIS WS (SSOCKN wilh 0 Meon Inowase N uise
e of qppronimamey 3 becls per mruln compomd 10 o chonge v pocsi0 B wis (RSO Wil e InoRes in ashole
Do pressur =onging #om 07 1 2.5 mm Hg overaged over ol dose goups, compored 10 mean Cecmoses ionging om (09 b
3B mm byt ploceto. Howsver e 5 9 dose dependency K DY (ressure roeose (9ee W )
Trnckert wilh EFFEXDR" 15 Copsules by o 0 17 wewls PRTONGENY OAressar FOS WS RSO0 wilt & Maon nomase
Puilse % o QrproETORNy ] Deols e Ul cormpomd Wi | Decf per manule v (Ro0Rb0. § wOS OSSOOOR] Wl Tecn IreTRces
N diosiole dood preese songng om 07 1o 0.9 mm My compamd wh men decsoses rongng fom 05 © 1.4 mm Mg by
poct (see WARNINGS.

o shoAsscaly uy

(F B serum chemesty ond hosmatoiogy poamelrs mondoned o iy iy
™ hoxd meon incecses i

Swrerce wil plocstc was seen andy by S oS (8
ol 3 mg/ll In premarkeling plocsbo MCTPES0
wih 3 maon fingl On-PRIDy Poraose 1 senum chokesiend conoenes
CROnGEss ndLoad by veriokrane % of unknown cinl sgnilaonce
ECG
1 a0 onolyss of (OGS ot 1 769 poterss Weasd wilh ESFEIOR® Toblals ong 450
SINCd rois. e oty slsiooly Sgnlicon GleW sEvVed waS By Peor TR L. 0 meon increcss
Pl Ky EFEIOR®

An analyss of E0GY obioed In 357 poterts eomd wit BFEXOR® XN and 285 poerss eciad wilh plocebo 0 conioad cin
gk, wvecied 0 mecn oo 1 comecied 0T il e 10 pooto (e PRECAUTIONS). A mean incmase in heort
e of cpprorciay 4 becls per Ll L UR® IR compored wah | et pa minue by e wos observed

Other Events Observed During e Evaluation of Venlataxine

Durg = prendiEing ossessment mulipe domes of EFEXDE® IR wen OdTiresend 0 705 poterts in phose I Cepression
udes ord EFFENDR ot wers adminesiend b 96 pofents b o, in premoratng osssssment of EFFEXDR® Tablehs
Mullce doses e TSI 1 7897 palens in phase § 8 depvessin Sudes The condiions ond duroion Of sxposue &

R N o Osvecpmen POQgFoTE voned ey and included (I OwEODDing cofepones ) open and doubie b
uncorilied ond conrolied scdes Fpcient TOR™ Tabkels onfy) ond oumatent stckes. fusd-dose ond St
Uriteard averls 30000 W s = RCoed by circol nvestioolors usig leinoiagy of Mer own choosing
Conssquenty I's nof posstie I prove A Meorenghl asirmom of e popodion of ndwducls BRI v svaris aeh
ot irs? prupng sk ypes of Lniwand svers i 0 SOl nuTOer of orooied avent colagonies

" e ituicions i Diow rpoed v averss wars Clotaileg Lsng 0 sinaoe AT D
FQunces et Mt moresent Fe popoon of e 658 potents exosed |

Ve o Epesencnd on avent of he lyoe i on of kst one ceoosion wh ey
Nchuded Exoapl Pose ooy dsted in ot | gng 2 and B

oY on evert wos 50 ganerl a5 b be TR | W i
O e vt mporiact ) Arnyg Paoted Wi venicioone

N of opprosamoiely | 5 Mgl The serum cholesianol

ot acied welh piocwdo i ool
(e of 4 beots

peuic dose. The 3 p
" mAon peck piosTg
T vl of (- gesmethyt
T potend who ingesteg
m Ml:\rqh-ram::.:g
€rAAIE Wos obmerved
sac of bosslre. Mid srus

w8 7 mpork of ooue
ol B g of EFFEXOR

MoTeresend 1 o o fise Gvided doses e
1 P00 d08 Foese

POeres Mo ssvessty Jitmesad rpctierss howe mspory
oS MoOTUT e Mmoo aose RCOTmEnce) 5

The moomemendad dose b varkooxine
Sy Fooh copmake SO e eolowe) werie W
Whilke P michonsny hetwsen dose o oredep
EROndng o e il 75

S aguwvalen! dnes (mg
OOl dosoge oousrrenes
Patients With Hepatic Impairment:
S, e dacwome I Cerrce g PO i Simraion ol e

O CITCRS compore e 1, i

by chout 50

M| CRGnce betwesn pcterts wan s
o O 0SNG Moy e Aese L i S0 pofierds

| wch !(_\'(l:’_\JJ-(. Be
WO.Ce b dose sver: o o S04 T ek,

Patients with Renal Impairment
Gvan T decree i Cleoronos Ky vendok;
" polenls Wi enal Impormen! (GRR 70 mi compared
recomrTanoed P Tw okl dody oose be decwosad %-50% In pobenis
e kool doly dose be mduoed Dy 50% ond he (o b wilhhald Nl e
pollenis, # may be desirobe 1o s of 37 5 mgiooy. Snce e is 0 much indivic
gl imposment. Indivicuoiration of dosing maoy be e

W ond Woreose in alemin

frechment Is ¢
J vorohia, |

W

Brls SOl on M Bosis of Ped W AL wilhy x
g e dosage. o oore sh

& mcomimended lor elder
COURON Shoukd be auvcised I O I alderty
e dose

mlnnmnuc«mmﬂmmm Treatment

The & no body of

1 & panerily U epesocies of makor cepresion .
Whahe T o o onlclepress 0 nuce &

& UATOWR

Discontinuing Venlafaxine

bm e

Wi 5 shopoed | s Pty PR TEr e ha
| 5 who hove momved vy WKL v £ ek | m

1 0f lapenng moy % eSOy

Sk of e
Oy Ovll 0 J-wesk perod Ing

Loy
shoukd howe Fee dose opemd o

Switching Patients fo of from a Monoamine
A leost 14 doys shoukd slopss Detwesn dscrrie ¥
4 doys shoukd be olowed o storss

PHARMACEUTICAL INFORMATION
Drug Substance:
Proper Norme:
Cremacal Nome

wdbon o

ool Mydrochionde

ol rydrochionds,
Suckral Formuin !

B0 vk
Compasition:
EFFEXOR® Tablets
Medicinal Ingredients

\enigizrine Hydrochionde

Non-medicinal Ingredients:

Maooenysionne o N e (de NF Ve
Lockosa. KF Hyaro 0G0 S
Cosmeie Brown bon O Mognesium Secrole NG

Stability and Storage Recommendations
o of oom e (15-30°C) ino o g

EFFEXOR® XR Capsules (extended release)
Medicinal Ingredients Non-medicinal Ingredients:
Ve Hyrochionge Efwics N T

" .'_. ) L
Stability and Storage Recommendations
Sire Of Foem Memparoie ( 15-30°C3 in Y ploce
AVAILABILITY OF DOSAGE FORM

"EFFEXOR* (venlgtaxise HCY) Toblels o cvosctie ) bof e lollowing okl s
POy & Expmssad n s of vendlzons b 1

3 0n e olher s
Shisd-sped. peoch-col
" on e offey

venloRrrine MCI) Copsue: v bie n bole X
wing dosape senghs (notnc, iin 5 of yen
T COpSuls wilh groy cap ond e
375" on e tody, in red
TSmg  Hod gelose &

psUe Wil peoch o WEh W or K onW
0 6 oy, i e ik
150 mg  Hord palofn copsuler il cork crovge cox " body. with "W ond “Efkeror JR” on Iy
0" o e body, in whis ink -
nce of hese copeuies s o Brocemon Wi Aperst
REFERENCES: . Enaxoumny IR Prodit Monogist, et e . 2. Rudolph R N

of arce-do

125 ucnstne g ploete
a0y ond \olerobefy of pros- ot €
3) 157-184. 4. Solnos F €

\YERST
INALR INE




ment with NMDA, a GLU agonist, after weaning, resulted in
the premature induction of puberty, The mechanism by which
GLU mediates this process has not been clucidated. We hy-
pothesize that GLU may induce precocious puberty by: (1)
neurotoxic removal of inhibitory cells of the GnRH system
and/or (2) acceleration of normal development, perhaps via
grnwlh factors. One such factor is basic fibroblast growth
factor (bFGF). The objective of this study was to examine
the distribution of bEGF in the brain of the neonatal fem
rat following glutamate treatment.

Neonatal rats, on postnatal day 2 (P2), received a sin-
gle s.c. injection of either saline solution (control) or mono-
sodium glutamate (MSG) at a dose of 4 mg MSG/g body
weight. Starting on P3, two or three animals from both ex-
perimental groups were collected and sacrificed at 2-day in-
tervals up to the age of P9. The expression of bFGF in the
neonatal brain was examined using im munocytochemical pro-
cedures. bFGF was visualized in the dorsomedial nucleus,
ventromedial nucleus and arcuate nucleus of the hypothala-
mus, within the hippocampus and diffusely throughout the
cerebral cortex of both MSG treated and control animals,
Following treatment with MSG on P2. bFGF immunoreac-
tivity in the arcuate nucleus increased between P4 and P9
compared to control animals. By P9 the difference between
bFGF immunoreactivity observed in the arcuate nucleus of
MSG treated and control animals had decreased. These data
suggest that bFGF may be one component of the neural reor-
ganization that leads to precocious puberty.

In conclusion, the present study determined bFGF was
present in several specific regions of the neonatal brain. Treat-
ment with MSG resulted in an increase in bBFGE expression
within the arcuate nucleus. These results support the possi-
bility that the expression of bFGF following a GLU-induced
lesion in the hypothalamus promotes the precocious matura-
tion of GnRH neurons and partially stimulates the onset of
precocious puberty.

ale

Janet Maclntyre is a third yvear medical student at
Dalhousie University. Funding for this study was supported
by a Dalhousie Medical School Summer Studentship (Eliza-
beth Rafuse Studentship) and grants from the Medical Re-
search Council of Canada and the IWK-Grace Foundation.
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Isolation of Two Genes from S. cerevisiae:
Role in Phosphatidylcholine Reacylation

Janice Chisholm', BSc, MD '00, and Christopher McMaster”,
PhD

' Faculty of Medicine, Dalhousie Univer Halifax, Nova
Scotia

* Atlantic Research Centre, Department
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. The accumulation of unsaturated fatty acyl species
within the backbone of phosphatidylcholine (PtdCho) is regu-
lated by the activity and substrate specificity of lysoPtdCho
acyltransferase. Neither the ¢DNA nor the gene for the
lysoPtdCho acyltransferase
source. In this study, two
isolate and characterize

have been isolated from any
approaches were used to attempt to
he gene in the eukaryotic yeast S,
cerevisiae. The first approach was the development of a colony
autoradiography assay specific for lysoPtdCho acyltransferase
activity. Attempts to optimize this assay were unsuccessful.
as specificity for only lysoPtdCho acyltransferase activity was
not possible. The second approach used 10 isolate and char-
acterize the gene was via computer algorithms to identify ten-
lative active site motifs, in the known genome of 8. cerevisiae,
that are associated with acyltransferase reactions. The results
of this, coupled with the known biochemical characteristics
of lysoPtdCho acyltransferase, yielded two sequences,
YBLO11w and YKRO67w. The genes were then amplified
and transformed into wild type yeast cells under high copy
(Yep).

Based on known biochemical properties of lysoPtdCho
acyltransferase activity, coupled with the presence of a motif
common to other glycerolipid acyltransferase enzymes, it is
predicted that these two genes are good candidates for coding
of glycerolipid acyltransferase activities themselves. Although
this remains to be proven biochemically, this study has yielded
the cloned genes that can be used as a set of molecular tools
for analysis of the encoded products.

Janice Chisholm is a third year medical student ar
Dalhousie University. She graduated from Bishop's Univer-
sity in 1996 with a BSc (Hon) in biochemistry.
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B-Adrenergic Receptors in Fetal Rabbit Lung:
Characterization and Ontogeny Studies

Philip Wornell,' BSc (Hon), MD '00, Kathleen Landymore,?
MD, PhD, Margaret Oulton,’ PhD

' Faculty of Medicine, Dalhousie University, Halifax, Nova
Scotia
* Department of Obstetrics and Gynaecology, IWK-Grace
Health Centre and Faculty of Medicine, Dalhousie Univer-
sity

T:'-:‘p;lrtmcnt of Physiology and Biophysics, Faculty of Medi-
cine, Dalhousie University

The tissue punch technique using the hydrophilic
radioligand [*H]CGP-12177 was used to characterize B-adren-
ergic receptors in fetal rabbit lung and quantify the develop-
ment of this receptor population during early ontogeny.
[*HJCGP binding to the lung punches was saturable, rapid,




reversible, linearly related to punch number at 30°C and

reached equilibrium at this temperature by | h. The results of

the ontogeny study indicated that the number of B-adrenergic
receptors in rabbit lung increases progressively during gesta-
tion between days 24 and 30 and that this increase continues
after birth during early postnatal life. The affinity of this popu-
lation of receptors remains the same throughout this period.
The tissue punch technique using the hydrophilic rudinligar}d
["HICGP-12177 is suitable for the study of B-adrenergic
receptor binding in fetal lung tissue. [nvolving minimal tissue
disruption, this technique represents a more physiologically
relevant altemative to those techniques involving tissue ho-
mogenization and centrifugation.

Philip Wornell graduated from Dalhousie University
in 1996 with a BSc combined Honours degree in Biochemis-
try and Microbiology. Durin & the summer of 1998, he contin-
ued his research under the supervision of Drs. Landvmore
and Oulton, using the tissue punch technique to determine the
effects of maternal hormone administration on the develop-
ment of beta adrenergic receptors in the fetal rabbit lung. At
this time, his career choices include internal medicine,
pediatrics and family medicine. Philip hopes to be involved
in research throughout his career
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Choice of Antibiotic for the Empiric Treat-

ment of Community-A cquired Pneumonia;:

Results of a Survey of Nova Scotia General
Practitioners

Jacob Pendergrast’, BSc, MD '99. Tom Marrie’, MD, FRCPC

' Faculty of Medicine, Dalhousie
Scotia

* Department of Medicine.
QEII Health Sciences

University, Halifax, Nova

Division of Infectious Diseases,
Centre

Introduction: Community-acquired pneumonia
(CAP) is one of the most prevalent infectious diseases in North
America and is responsible for significant mortality and mor-
bidity. Although effective freatment depends greatly on tar-
geting antibiotic therapy towards a specific pathogen, physi-
cians must often initiate therapy empirically, without culture
and sensitivity data. As a result, there is a large variation in
the types of antibiotics prescribed for CAP. By understand-
ing the factors that predict which antibiotic a physician will

choose, programs aimed at rationalizing antibiotic prescrip-

tion can be made more effective,

Methods: Questionnaires were mailed during the
spring of 1997 to the 841 general practitioners registered with
the Medical Society of Nova Scotia. The questionnaires were
based on three hypothetical cases of CAP in which a definite
pathogen was not known. The first case was a 17 year-old
male with an uncomplicated pneumonia and a

chest x-ray
showing a lobar infiltrate. The second case was a

66 year-old

56

man with a smoking history and a Gram stain hhnwing Gram-
positive diplococci. The third case was a 45 year-old woman
with a severe pneumonia requiring ICU admission whose chest
X-ray revealed bilateral infiltrates. Respondents were asked
1o cllmnse an antibiotic for each case and indicate the reason
for their choice using a series of Likert scales. One half of
the surveys included a series of knowledge-testing questions
on microbiology.

Results: 188 questionnaires were returned (22.4%),

For the first case, respondent choice of antibiotic correlated
with respondent age, graduation year, and CCFP training,
Choice also depended on the importance respondents ex-
pressed with regards to: desire to cover a specific pathogen;
antimicrobial resistance: and drug side effects. For the sec-
ond case, antibiotic choice depended on the importance re-
spondents attached to: the patient’s general health and smok-
ing status; antimicrobial resistance: experience with similar
cases; cost-effectiveness; and number of pathogens targeted.
For the third case, the only significant predictor of antibiotic
choice was respondent familiarity with the case.

Conclusion: As case complexity increased, there was
greater variation in the antibiotics chosen. and decreasing con-
sensus between general practitioners and infectious diseases
specialists. The more familiar a respondent was with a par-
ticular case of pneumonia, the more explicit the decision-
making strategy underlying their choice of antibiotic. Over-
all, general practioners prescribed appropriately for straight-
forward cases of CAP. and demonstrated a good understand-
ing of the relevant microbiology.

Jacob Pendergrast is a final year medical student at
Dalhousie University. He received BA (Hon) in history and
Philosophy from McGill Uni versity in 1995. He is enrolled in
the BSc (Med) programme. His research interests include
Physician practice patterns and disease epidemiology.
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Cardiac Surgery In Octogenarians: Can
Elderly Patients Benefit?

Deborah Fruitman'. BSc (Hon), MD 00, Carolyn
MacDougall?, RN and David B. Ross?, MD, FRCSC

' Faculty of Medicine., Dalhousie Univ
Scotia

* Department of Surgery, Division of C
QE II Health Sciences Centre

ersity, Halifax, Nova

ardiovascular Surgery,

o

Purpose: Increasing numbers of the very old are de-
veloping cardiovascular disease and presenting for surgery.
While risk factors and oOutcomes for perioperative events have
been described, there is little information regarding quality

of life following hospital discharge in this group.

Methods: From March 1995 (o February 1997, 127

patients > 80 years at operation (mean age 83425 years, range
80-92) were entered into the

cardiac surgery database and

IMAL MED JOURNA L/ VOL % NO.2



analysed retrospectively. The RAND SF-36 Health Survey
1.0 and the Seattle Angina Questionnaire were used 10 assess
quality of life by telephone interview (mean follow-up
15.746.9 months). No patient was lost to follow-up.

Results: Operations included isolated CABG (65.4%),
CABG + Valve (15.8%), and isolated valve replacement
(14.2%). Preoperatively, 63.8% were in NYHA Class v,
Thirty-day mortality was 7.9% and actuarial survival was 839
(70% CI, 79% to 87%) at one year and 80% (70% CI, 75% 1o
85%) at two years. Ninety-five patients (92.2%) were in
NYHA Class I or II at follow-up. All but one patient im-
proved by at least one functional class following surgery.
RAND SF-36 scores were equal to or better than for the gen-
eral population of age = 65 years. Patients showed lower
scores in physical functioning (62.9+27.1) and vitality
(58.1+21.7), but had very good scores for emotional well-
being (85.0£18.0), role limitations due to emotional health
(89.3127.4) and social functioning (84.9425.1). Seattle An-
gina Questionnaire scores for anginal frequency (92.3+18.9).
stability (94.4£18.9) and exertional capacity (86.8+25.1) in-
dicated good relief of symptoms. Of the survivors. 83 7%
were living in their own home, 74.8% rated their health as
good/excellent, and 82.5% would undergo cardiac surgery
again in retrospect.

Conclusion: Despite being a high risk group for car-
diac surgery, octogenarians can undergo cardiac surgery at a
reasonable risk and show remarkable improvement in their
symptoms. Elderly patients benefit from improved functional
status and quality of life following surgery.

Debbie Fruitman received her BSc (Hon) in biology
and nutrition studies from the University of G uelph in 1994
Her current research interests are in pediatrics. She is pres-
ently working on a project involving complex congenital heart
disease. Her career goals include pediatrics and internal
medicine. Debbie wishes to combine her future clinical prac-
tice with research.

57

I
DAL MED JOURNALVOL 26 NO. 2



®
"LANOXIN®

(digoxin) Cardiotonic glycoside

Before Prescribing Lanoxin Please Consult
Full Prescribing Information.
Indications

1.Congestive heart failure

2.Atrial fibrillation with rapid ventricular respanse.
3.Atnal fiutter.

4.Paraxysmal atrial tachycardia.
Contraindications

1.Ventricular fibrillation,

2A need for permanent discontinuation of other
digitalis preparations usually constitutes a contra-
indicaton to digaxin

3 Allergy to digoxin, though rare, may cccur. It may not
extend to all digitalis preparations, and another may
be tried.

1.Dosage must be carefully titrated. Patients with renal
insufficiency or severe carditis are especially sensitive
and may require reduced dosages.

Newbom infants display considerable vanability in
their tolerance 1o digoxin. Premature and immature
infants are particularly sensitive and dosage must not
mhrbereduoedbmrrmwmm;ahzedamordmg
10 their degree of maturity. NOTE Digtalis glycosides
are an important cause of daccidental poisoning in
children
2 Anorexia, nausea, vomiting and arthythmias may
accompany heart failure or may be indieations of
digitalss intoxication. Clinical evaluation of the cause of
the symptoms should be aftempled before further
digialis administration. If the possibilty of infoxication
cannot be excluded, cardiac glycosides should be
temporarily withheld, if permitted by the clinical
situation

3.Heart failure accompanying acute glomerulonephintis
fequres extreme care in digitalization, Relatively low
loading and maintenance doses and concomitant use
of antihypertensive drugs may be necessary and
careful manitoring is essential Digoxin should be
discontinued as soon as possible. especially if a
therapeulic trial does not result in improvement
Palients with severe carditis, such as carditis
associated with theumatic fever or viral myocarditis,
are especially sensitive to digoxin-induced
disturbances of rhythm

Precautions

Digitalization with a long-acting cardiac glycoside during
the previous wo weeks, or e presence of moderale or
Severe renal impaiment may enhance digoxin loxcity
Patients with acute myocardial infarction, severe
pulmonary disease or advanced heart failure may be
unusually sensitive to digoxin-induced disturbances of
fhythm

Hypokalemia sensitizes the myocardium to digitalis,
and oty is apt 1o develop even with the usyal
Hypomagnesemia and hypercalcemia may also
Increase sensitivity 10 cardac :
mynmyﬂleeﬁaclsdﬁgomammubemﬂwed
before 2 full digitalizing dose is given
Quiniding, verapami and some antibiotcs may cause
creased serum digaxin concentrations,
Alrial arhythmias assocatad with hypermetabolic states
dre partcularly resistant fo digtalis therapy, Care must
be taken lo avoid digitalis loxicty if digoxin is used to
help conirol the :
Special care is necessary when using cardiac
during electrical cardioversion or in patients
with incomplete AV block, Woiﬂ-Parkmson-Wnne
Syndrome and atrial fibrillation.
fazﬁﬁ With chronic constrictive pericarditis or heart
'O amyloid heart dsease ofien Tespond poory.
Patents with idiopathic hypertrophic subacrtic stenosis
Or Sinus tachycardia should receive digoxin only when
meiwanhiuesprm
Drflerences in bi ity of parenteral preparations,
€lidrs and tablets must be taken into account when
ransterring patents from one dosage form to another.

Digoxin should be gi{ven 10 pregnam women only
when diearfy needed, Digoxin is exereted in human milk

but the amount is small and should have no
pharmacological effect upon the infant Nevertheless,
caution is advised in these circumstances.
Adverse Reactions
The overall incidence of adverse reactions have been
reported as 5 to 20% with 15 to 20% of them being
considered serious (1 to 4% of patients receiving
digoxin)
Cardiac - Approximately 50% of all adverse reactions.
Largely ventricular premature contractions, or ventricular
tachycardia. Atrioventricular dissociation, AV block and
complete heart block may occur. In children atrial
lachycardias, with or without block, and Junctional
(nodal) tachycardia are more common.
Gastrointestinal - Anorexia, nausea, vomiting and
mhea

CNS — Blurred or yellow vision, headache, weakness,
apathy and psychasis

Other — Gynecomastia. Note: For severe or complete
heart block due o dhgalis intoxication and not primanly
related to supraventricular lachycardia do not use
potassium. Lidocaine, procainamide and propranolol
may be useful. Temporary ventricular pacing may be
benaficial.

Dosage and Administration
Digitalization should always be individualized, The
following serves as a guideline only. For more
mnformation consult the Prescribing Information.

Rapid Digitalization

undgitalized patients a single oral dose of
0.5 to 0.75 mg usually produces a detectable effect
within 2 hours, and becomes maximal in 2 o 6 hours
Addtional doses of 0.125 1o 0,375 mg may be gven at 6
to 8 hour intervals, untl an adequate effect is noled.

The usual daity maintenance dose is 0.25 mg, based
mabodywmof?ﬂkgama(‘.cro!mmum'n.

For doses in infants and children consult the
Prescribing Information,

Measurement of serum digoxin concentration is
mportant in determining the state of dgtalization
Availability
LANOXIN® {Digoxin) Tablets, 0.0625 mg (62.5 pa);
Bottles of 100 tablets: impnnted with LANOXIN and U3A
(peach)

LANOXIN® (Digoxin) Tablets, scored 0.125 mg (125
Kg); Bottles of 100 and 1000 tablets imprinted with
LANOXIN and Y38 (yeliow)

LANOXIN® (Digaxin) Tablets, scored 0.25 mg (250 pg);
Bottles of 100 and 1000 tablets; imprinted with
LANOXIN and X3A (white),
Storeaf15'-33€maclrynfaceandprotedhomhghl
Also available

LANOXIN® (Digoxin) Elixir Pediatnic, 005 mq (50 pg)
per mL: boties of 115 mL with calibrated dropper.
Digoxin) Injection, 0.25 mg (250 pg) per mi_
(0.5 mg [500 pg) n2mL); boxes of 10 ampoules
LANOXIN® (Digoxin) Injection Pedatric, 0.05 mg (50 Jg)
per mL; boxes of 10 ampoules
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